PBOT 2017 Chassis

2017 @ e-Gizmo Mechatronix Central

Assembly Guide

Solder the wires to the
motor pins

® Strips the wires

=

TOP VIEW

Screws: 3x8 mm [4]
Brass Studs: 3x13 mm[4] ‘

Screws: 3x8 mm [4]
Brass Studs: 3x25 mm([4]

Screws: 3x8 mm [4]
Brass Studs: 3x35 mm[4]

®

Screws: 2.5x25 mm [2]
Nuts: 2.5 mm[2]

.

Column 10f 3

@ Wiring Connections for motors

=

R
N/

Isometric View

Turn the body at the botttom view
@ and attach the motors like this

Contruct the Motor holder
Screw: 3x8 mm [2]
Brass studs: 3x25 mm [2]

Place it at the bottom
see the image below
Screw: 3x8mm [2]

Column 2 of 3

PBOT 2017

Place the roller ball for
the freewheels of PBOT
Screws: 3x10 mm [2]

Place the Spoiler
Screws: 3x8 mm [2]

|
N

Place the Battery lock
Screws: 3x8 mm [2]

Screws: 3x6 mm [6]
For PBOT board and Line sensors

T

T T

Orthographic View
Done!

Column3of3




EI-‘--I-

[ 4
? GitHub

PRI RL
FIERERSRARRINI]

(=re-Gizmo

MECHATRONIX CENTRAL

FNONORARMFRPNFRFENR,R,AAN

e-Gizmo P-BOT 2017 rev2.0 disassembled kit for more fun and
additional assembly skills.

ITEMS

3 X 6 mm Screws

3x8 mm Screws

3 x 10 mm Screws

2.5x 20 mm Screws

2.5 mm Nuts

M-BOT Chassis

Roller Ball

Rubber Wheels

Spoiler

Battery Holder

Motor Bracket

Motor and Battery Holder
1-pin Wire connector (F-F)
3 x 13 mm Brass Studs

3x 25 mm Brass Studs

3 x 35 mm Brass Studs

DC Geard Motor 6V (Angle-type)
Roller Ball

PBOT 2017 MOBILE ROBOT: Parts

CHASSIS E

ROLLER BALL

WHEELS [2 pcs]

MOTOR AND BATTERY HOLDER

. BATTERY HOLDER

MOTOR BRACKET [2pcs]

_E * _[fl

6V DC MOTORS [2 pcs]

ROLLER HOLDER

WIRES [4pcs]

3 x 25 mm [6 pcs] I I

3 x 13 mm [4 pcs]

TTT
TTT

3 X6 mm [6 pcs]

TTTTTT
TTTT

TTTT
TTTT

3 x 8 mm [18 pcs]

3 x 35 mm [2 pcs]

oo
oo

2.5mm [4 pcs]

Iil

2.5x25 mm [4 pcs]





